



CENTRO TECNOLÓGICO DA CERÂMICA E DO VIDRO

CTCV materials:habitat - Lote 6  
CTCV solar:nano - Lote 7  
iParque - Parque Tecnológico de Coimbra  
3040-540 ANTANHOL | Portugal

contr. PT 501 632 174  
T +351 239499200  
centro@ctcv.pt  
www.ctcv.pt

## TEST REPORT Nº 737/2025

Date – 04/02/2025

**CUSTOMER NAME:** DIGIDELTA INTERNACIONAL IMPORT EXPORT, SA

**ADDRESS:** 2350-483 TORRES NOVAS

**Sample Name:** Biond Biobased Embossed Film

**Material and Mark:** PVC film

Above information and sample(s) was/were submitted and confirmed by the client. CTCV, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

\*\*\*\*\*

**Test Required:** Slip resistance (oil-wet ramp test)

**Test Method:** DIN 51130:2014

Date of Receipt: 13/01/2025

Testing Start Date: 15/01/2025

Testing End Date: 15/01/2025

Test result(s): For further details, please refer to the following page(s)  
(Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

Signed for

CTCV / Testing Materials Laboratory

Joaquim Valente de Almeida

**Test Item:** Slip resistance (oil-wet ramp test)

**Test Method:** DIN 51130:2014 - Testing of floor coverings - Determination of the anti-slip property - Workrooms and fields of activities with slip danger, walking method - Ramp test

**Sample Description:** flooring (PVC film)

**Test Result:**

Testing surface:

Test item(s)	Test result(s)	Classification
Slip resistance (oil-wet ramp test)	Critical angle of inclination: 6,2º	R9

Classification of oil-wet ramp test:

Classification	Angle (degrees)
R9	$6^\circ \leq X \leq 10^\circ$
R10	$10^\circ < X \leq 19^\circ$
R11	$19^\circ < X \leq 27^\circ$
R12	$27^\circ < X \leq 35^\circ$
R13	$> 35^\circ$

\*\*\*\*\* End of report\*\*\*\*\*